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' X 4B 7 R SRM—002-50SD 36. 3V 712Wh
B e AR Chinese - ‘
Namé of Sample .
ol s /
English

Gt 1123010552
Sample No.

P KA CERO R HIRAH

i Trend Power Technology (changshu) Inc

Consignor

LYl A KSR CERD BHERAF
Manufacturer Trend Power Technology (changshu) Inc

W 77 B E CAB AT

ST/SG/AC. 10/11/Rev. 7 38. 3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section 38.3

Test method

P 7R

:  BAE GRRAIET
ST/SG/AC, 10/11/Rev. 7 38 3 UN Matiual of Tests and Criteria ST/86G/AC, 10/11/Rev. 7 Section 38.3

Criterion
#0512, BB BRRERAE
Appearance Black Plastics cement and metal shell
Ko B4 A2z B 4 5
0093-01=3 | A2 2 H ] 2023-02-13 ~ 2023-03-1
AcceptedDate 202301731 Test Date )

o) 55 B

B READL R AR By ; il ; AN o ;A TR L SRR IR

Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Impact, Overcharge, Forced discharge
I, SRR EEAE GRIAFRETM) ST/S6/AC. 10/11/Rev. 7 38. 3HRAE R o
. The sample has passed the test items of UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
ﬁiﬁl’]?éi{»} Section 38.3
Conclusion

45 HH (Date) :

gt

T 75 B 4M A4 . Rechargeable Lithium Battery. EEER. AR BEE
R £ 9T 5 BRI T BV S35 . The Altitude Simulation, Thetjna q 5

C;Jmment E)_(ternal Sho‘rt Circuit and Overcharge were tested in No.3, Kang lﬁgé%%%nsllan,
Jiangsu, China. Q, / K
. N
E XA LT , W B 4R AL -
; 215500
C
;’Sj’;gggr Post Code
. \ . :
g X W @ 2%
o ﬂf’ @{3,/ W W Y .?Lﬁl I EAd
Approver: Checker: Compiler: ‘

IR%
Title:

AL 2R 5K (Head of Electrochemical Testing Department)
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o | AR B S AR WEERIARERFKT N
j- x> : Al 4 % A 4 &z
: Name of Test Standard requirement or The .
No TestResuH Conclusion| Remark
). [tems Clause Number of Standard
WA GRS RIBRAE TS ST/SG/AC. 10/11/Rev. 7
: R 38.3 BUHAT. 1 L 1 theit
1 X K ~|UN Manual of Tests and Criteria See Appendix 1 Passed /
Altitude simulationfsr/sc/ac. 10/11/Rev. 7 Section 38.3 Test T.1
u.lll <<u\}“+||[,, HETEY ST/SG/AC. 10/11/Rev. 7
. s 38.3 LK 2 I%’i?%‘
2 AR ) UN Manual of Tests and Criteria See Appendix 2 Passed /
Thermal test ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.2 -
BT Gl AIBEAET- 0Ty ST/SG/AC. 10/11/Rev. 7
: w3 38.3 WUAHT. 3 L 3 dLis
3 R . IN Manual of Tests and Criteria See Appendix 3 Passed /
Vibration ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.3
RS GREFEREFMY ST/SG/AC. 10/11/Rev. 7
” ‘{LPT—.E‘ 38. 3 REST. 4 I)LLI}H:A‘Q 4 ﬁ%
4 Shock UN Manual of Tests and Criteria See Appendix 4 Pasied /
oc ST/86/8C..10/ | L/ReY. T Section:38.3 Test T4 : 8
B 2 (ﬁ&%‘*iﬂﬁfﬁiﬁﬂ)}» TS 10/ Rev T |
, ML 49 5T 5 _ : UK 5 i
. xternal short [UN-Manual of Tésts and C‘ teria Sie Appendix B Passed /
circuit ST/SG/AE 1071 1/Rev. 7 Sectian, 38.3 Test T.5 T
S CORB AR FA) ST/S6/MC 10/ Rev. 7
. i 38.3 ABT. 6 Wk 6 E¥%
6 LN Manual of Tests and Criteria See Appendix 6 >
' I t pp Passed /
mpac ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.6
AR CRIEFFRAEFEMD ST/SG/AC. 10/11/Rev. 7 "
A B Py
: it 383 WAT. T WLl 7 e
7 sl UN Manual of Tests and Criteria See Appendix 7 Passed /
) Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.7
W GRS RTINS ST/SG/AC, 10/11/Rev. 7
N 0Q 9 RV Ik
g Gt G 8.3 Bk JLIZE 8 i
8 P d dischar UN Manual Df Tests and Criteria See Appendix 8 Passed /
: orced discharge |q1/s6/4C. 10/11/Rev. 7 Section 38.3 Test T.8

WIS

Test Environment

Condition

PRIBIR A 20°C~25°C ; I8
Ambient temperature:20C-25C;Aubient humidity: /%

HE /%

S EEBE L
Subcontracted Test

Condition

A& B /
Test Item
srasnr | AR / W4 y
Subcontracted | Name Post Code
Laboratory sk / W, 3% ;
Address Tel
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B 1 BRR B A | R
No. " Name of Test Items | Altitude simulation
¢ . XI AT Before KB G After o e |
B B SR A — ~ t e TAL. LR VAES
%5 Sample Status RE T35 & BRE ¥, & | Mass Loss| Residual | L%
Sample Mass ocv Mass oCcvV OCV | Other
No. g AY /g Y 1% 1% Event
000 | o CREAL 1 anno | 4157 | 411LO0 | 414 0. 00 99.62 | O
' SEATA
002 - KNS?EGQLﬁgiwd 4112.5 41. 57 4112. 5 41.42 0.00 99. 64 O
008 .| yeroimt 415 | 41.56 | 41115 | 4l.41 0. 00 99.64 | O
. I_E.IA' 9
004 | e roi Rl 4123.5 41.49 | 4123.5 | 41.36 0. 00 99.69 | O
005 | jpeicicmERS | 4112 41125 | AL41 0. 00 99.64 | O
006 | jecCRERT AL das | 4139 | 0.00 99.66 | O
007 | promporirere o 415, 41155 | 4141 | 0.0 99.64 | O
008 ZBACELT A094 5 40045 | 4141 | 0.00 99.64 | O

25CYC Fully chatged

. This space intentional [y
B
AT left blank

%li : L—i&iﬁ] V—};{% EL D_fqg'!‘/f#\ R'—E}i% F—ﬁk O_ﬁafﬁ%\ )':-ﬁ"}% EL\ £ﬁ¥44&\ }—[JZ);(%\ i%&j{o
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B . A aH | A
No. - Name of Test Items | Thermal test
> : Y é\_;;_ ) . S "L'\
2 s XJE AT Before iXJe G After BB RAwE ik
> XX h24 L EL o~ . &
2 7 Sample Status RE | TR RE FF4, /& | Mass Loss| Residual | 2L %
Sample Mass OCV Mass ocVv OCV | Other
No. /g N /g IAY /% %  |Event
001 | | iCCEER® | 4110 | 44l | 41110 | 4098 0.00 | 98.96 | O
002 | CEERE | 1125 | dL4z | 41125 | 40.99 0.00 | 98.96 | O
003 | iicmERR ) i | 414 | 4110 | 40.99 0. 01 98.99 | ©
004 | | eCEAEL | 1235 | 4136 | 41225 | 4099 0.02 | 99.11 | O
005 | L OCRARL | gz | 4l4L | 41120 0.00 | 9899 | O
006 | yrerrei R 41.39 it 0.05 | 99.03 | ©
007 | jpeiiCidmt | 4l.4l | 4113.5 | 40.99 T 0. 05 98.99 | O
008 .| ppoper R 4141 | 409420 | 40,99 | o001 | 9899 | O
Ww'“.f“x’fl':l This space intentionally 1T '

left blank

&ii: -k V-iR A D-MRAR R-sE F-A K 0~k TR, RA, RAER,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

TAe Ko




LA TR A A RN 8]

& M R EF—M RS
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report—Appendix 3

NO. 1123010552

5/11
5. 3 AR B 4 A Rz
No. - Name of Test Items | Vibration
2oy X IASE T . X B - - 1o .
:-f‘:u: *:zf'—p%}]k?’é 15&3&#]'] Before TJJQ%/E? Aftet ﬁﬁfﬁjﬁl#‘\ ﬁ*’"],z}"}‘@,.ji ;Et\:-'f&
Szﬁa "J‘l Sample Status RE ek | RE FF#%, /% {Mass Loss| Residual | #1. %
z;]np e Mass OCv Mass ocv OCV | Other
0 /g IV /g /V /% /% Event
: [CYCHEA Tl
001 | \oye Fully oharged | 41110 | 40.98 | 4110.0 | 40.94 0. 02 99. 90 0
: ICYCTE & Fe o sy X . ) )
002 | iy puils dhored | 41125 | 40.99 | 4112.0 | 40.95 0.01 99. 90 0O
. ICYCFE4TFo Lo . . A ,
003 | \oyo pully dharged | 41110 | 40.99 | 4110.0 | 40.95 0. 02 99. 90 0
. [CYCRE & 75 oo . _
004 | \yo putly sharged | 4122.5 | 40.99 | 4121.5 | 40.94 0. 02 99. 88 0
) 25CYCHE ATl 1e : A1
005 | pove ruily harged | 4112.0 | 40.99 | 4110.5 | 40.94 0. 04 9. 88 0
. 25CYCHEA 1L g b = _ v Fha _
006 | psevc ratty ohergud | 1125 L_ 40.99° | 41715 0.95 L’ 0. 02 99. 90 0
007 | ascve vty aharges | 4113:5 | 40.98 | 4u12.0 | 40.95 004 | 9990 | O
25CYCHE &7 H, e . - y
008 - | ascic pully charged | 40940 | 40.98 - 4093:0 | 40.95 0. 02 99. 90 0
U(]*Af‘;’.'l’ll This space intentionally -

left blank

%“I‘i: L—;ﬁi‘iﬁj V"%EL D-"f{j@'ﬁ:\ R'—’E}%E;Rd F_ﬂk O_iiﬁ%\ }t% EL:\ }i;ﬁ${2¥i\ }—EA'ZK;‘J S }E‘Jl}éko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA TR AR AT TR 8]
R E—IEA

, Shlanghal Institute of Chemical lndustl"y NO. 1193010552
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5 A el B & A i
No. ' | Name of Test Items Shock
‘g | BT Bef R After e |
(i I B A, Bofore RBR Aer | e giix [siaem |
T Sample St;:ms & FoseE | ME JF &, J& | Mass Loss | Residual | #1, %
Sample P ' Mass OCV | Mass ocv OCV | Other
No. - /g 1A% /g 1A% % 1% Event
00| opemra® | 41100 | 40,04 | 41005 | 40.94 0.01 | 100.00 | ©
Ll A2
002 e ml | anz0 | 40005 | 41120 | 40.95 0. 00 100.00 | ©
003" ennaa® | 41100 | 40.95 | 4100.0 | 40.95 0. 02 100.00 | ©
A
004 - ICYQCEE{]“‘Y"fE;E'iged 4121.5 | 40.94 4121.0 | 40.94 0.01 100.00 | O
CaA s _
005 | poveprit | 41105 | 40.94 | 41105 | 40.04 0.00 | 100.00 | O
006 | pscemprii e 41115 0.00 | 100.00 | O
007 -| psmerr®l P mizo [o40.95 | 41120 | 40,95 | 0.00 100.00 | O
008 | pscve o o ok 4095.0 | 40.95 40950 | 40.95 0. 00 100.00 | ©
Ux-Ff‘ngl This space intentionally

left blank

%/‘i :- L—Hﬂ-iﬁj V_‘/F‘J EL. D—ﬁgﬂi‘\ R—'g}}i?&] F—ﬁk O_ia)ﬁﬁ]\ i‘% EL\ %Jﬁ@’f*\\ j’tﬂ‘ﬁ:%\ %Jﬁko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 i B B 4 s
No. Name of Test Items External short circuit
2z - By >
Jr- N BBk A LR RE S S
: Max. External Temperature .
Sample No. Sample Status e Other Event
) 1CYCFE & [
001 1CYC Fully charged 53.3 ©
: 1CYCHEA eI [
002 1CYC Fully charged ' 53.9 ©
y 1CYCSEA T e, P
003 1CYC Fully charged 23. 6 0
, 1CYCEA ARl o :
004 1CYC Fully charged b3. 6 o
. 25CYCTE A TR ER, 0« -
005 25CYC Fully charged 03. 3 ©
. 25CYCTEATOR 2
: ; C
006 25CYC Fully charged 03.9 ) 7,
- AT
007 Ly chavged ©
098 250YC AT 0

25CYC Fully:ehiveed

N This space intentionally left
BT % ‘ il

%/i: D"ﬁ%'ﬁi R_EK% F_ﬁk O—iﬁj@/ﬁ—\\ iﬂk\ jl:.a‘y;i%!io
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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K5 M B A AR i
No. 6 Name of Test Items Impact
' o D B E R
Kt 5 Bk A B @R SR A AL
. e Max. External Temperature ) o
Sample No. Sample Status o Other Event
: 1ICYC BO%A R .
QOQ 1CYC 50% Capacity 20.9 0
; 1CYC 5087 9
QIO 1CYC 50% Capacity 2L 9 0
; 1CYC 50%F & .
0-11 1CYC 50% Capacity 20.9 0O
i 1CYC 50%FH X
QIZ 1CYC 50% Capacity 2l.4 0
. 1CYC 0%t 5 g
0-13 1CYC 50% Capacity 20.7 0
‘ 25CYC 50%E R -
0-14 25CYC 50% Capacity . B
- 2B0YC BOWALE:
015 25C‘1’ . 50% Capacity & O
016 __2061c Bogt : 21.2 0
. 25CYC 50% Capacity i
- 250YC 50%75R —
017 25CYC BO% Capacity o 20 s - ©
. 265CYC S0WBE .
018 25CYC 50% Capacity 25.8 o
LLL"F% E This space intentionally left blank

v

G DMK PRk O-AMAK, AAEX.

Note: D-Disassembly F-Fire

O-No Disassembly & No Fire.
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55 7 MR B 4 AR Uz
No. Name of Test [tems | Overcharge
Hn b5 R s H A, %
Sample No. Sample Status Other Event

001 u_"Yc%u‘t?a B O

. LCYC Fully charged
002 ICYCSE & Tn o)

. 1CYC Pully charged

- 1CYCE A% H 0
003 ICYC Fully charged

' 1CYCSE 2 He, 0
004 1CYC Fully charged
065 N %scvc§ﬁééﬁﬁﬁ3 0

25CYC Fully charged
006 i 25CYCTEETH 0
25CYC Fully charged -

007 vgﬁﬂiibiﬁlly jﬁ;ggéd B D

- m\n‘pﬁ&ﬁ-: N - e ’.’:—“v"
008 25CCEE AL 0

25CYC Fully charged

D=

This spaésintentionally Left blank

#iE: DMK F-A2 K O-RMEH. A K,

Note: D-Disassembly  F-Fire  O-No Disassembly & No Fire.
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Vi g Al IR B 4 AR SAR il 5 FEL
. No. Name of Test Items Forced discharge
st % T Py
Sample No. Sample Status Other Event
0
i 020 1CYC ]I(uyl(ljyb dlbftrlill -ged 0
- 021 1CYC ﬁagﬁfiaggﬁzrged O
» 022 1CYC [Iiin(lj;/J -iiz%:ﬁlrge d O
' VO 4 h i
: 023 1CYC IF(U{]CIJ ;J"g‘ii)(cfa'rged O
: 024 1CYC ]]“le(lj;jlci\ljf(c:ll?arged . O
: 025 ICYKZ‘ Ef(:{]glr’jj {izl}%{ti%ug@d | O '
- 026 1CYC ];LFILJJ;le\z};g]%arspa 0
: 027 1eYC leﬁiﬁlgig g O
- 028 1CYCﬁ£ZSi?€iziilrged 0
’ 2RCYCH i
O MW;CJJ(;};(}I i.)ﬁgl']iarged o
» 030 25CY§?§E%§?ﬁifii2rged 0
g P
- 031 25C YCZOI‘(;} ltl)yh:(ll -i)fcllirged O
- PN
- 032 25C YCA;(;YI(JllyL‘ :(;-ibi:l}%arged 0
: OErVOES A
- 033 25C\{C.ZOF‘Cljrl(I;D -dii)z((c?arged 0
- P NY
- 034 ZB(Y(Z‘:(S](]]; -(Il%,}iﬁ){(.jl%il'getl 0
+ 035 25CYC2ﬁii?§iicEl%arged 0
- 036 25CYC2 téﬁi?%i?cfarged 0
- ey
- 037 25CYC25Fchlcljyh-:l.i){skcllglarged 0
) 038 25CYCTEATHHE, 0

25CYC Fully discharged

Gike D-fRAK F—de K O-ARMk. Hde K.

Note: D-Disassembly  F-Fire

O-No Disassembly & No Fire.
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